
1 
 

  
THE CITY OF KEY WEST 

3140 Flagler Avenue 
Key West, Florida  33040 

 
August 19, 2013 
 
To:  All Prospective Respondents 
 
Subject:  Request for Proposals (RFP) for Professional Contract Services to Operate, Maintain, 
and Manage the City’s Wastewater Treatment Plant, Wastewater Collection and Lift/Pumping 
Stations, and Stormwater Collection and Pumping Stations. 
 
The City of Key West (City) Request for Proposals (RFP) No. 09-13:  Professional Contract 
Services to Operate, Maintain, and Manage the City’s Wastewater and Stormwater systems 
contain the following documents: 
 
The RFP which is 31 pages in length and contains important information on the respondent 
proposals, scope of work, selection process, and required forms. 
 

Information to Proposers is one (1) page in length 
Call for Request for Proposals is one (1) page in length 
Request for Proposals is one (1) page in length 
General Information is one (1) page in length 
Background Information is two (2) pages in length 
Schedule and Award is one (1) page in length 
Selection and Scoring Criteria is one (1) page in length 
City Staff Selection Criteria Matrix is two (2) pages in length 
Statement of Qualification is five (5) pages in length 
Required Forms: 

- Form Anti-Kickback Affidavit is one (1) page in length 
- Form Sworn Statement Under Section 287.133(3)(a) Florida Statutes, Public  

Entity Crimes is two (2) pages in length 
- Form Equal Benefits Domestic Partner is five (5) pages in length  
- Form Cone of Silence Affidavit is four (4) pages in length 
- Form Management Fee Affidavit is one (1) page in length 
- Notification of Insurance Requirements is one (1) page in length 

 
Attachments 

No. 1 Draft Agreement, Scope of Service, Exhibits A-G is sixty nine (69) pages 
in length 

No. 2 Naval Base Access Form is one (1) page in length 
No. 3 RAPIDGate Requirements is twenty eight (28) pages in length 

 



2 
 

Please review your package to ensure it contains all of these documents.  If not, contact Sue 
Snider, City of Key West Purchasing Agent at (305) 809-3815, immediately, to obtain copies of 
the missing documents. 
 
Prospective firms/corporations submitting a response should ensure that the following documents 
are completed, certified, notarized and returned as instructed. 
 
A Cone of Silence shall apply to this Request for Proposals per City Ordinance 13-11. 
 
  



3 
 

INFORMATION TO PROPOSERS 
 
 

SUBJECT: RFP 09-13:  PROFESSIONAL CONTRACT SERVICES TO 
OPERATE, MAINTAIN, AND MANAGE THE CITY’S 
WASTEWATER TREATEMENT PLANT, WASTEWATER 
COLLECION AND LIFT/PUMPING STATIONS, AND 
STORMWATER COLLECTION AND PUMPING STATIONS 

 
 
ISSUE DATE:   AUGUST 19, 2013 
 
 
MANDATORY PRE-PROPOSAL  
MEETING:   SEPTEMBER 5 AND 6, 2013  
 
 
PRE-PROPOSAL MEETING  
LOCATION (9/5/13):  510 GREENE STREET 
  KEY WEST, FLORIDA  33040 
 
PRE-PROPOSAL MEETING  
LOCATION (9/6/13): PARKING AREA - OUTSIDE OF THE SECURITY 

BASE ENTRANCE TO NAVAL AIR STATION (NAS) 
KEY WEST OFF OF PALM AVENUE 

   
 
MAIL OR SPECIAL DELIVERY  
RESPONSE TO:   CITY CLERK 

CITY OF KEY WEST 
   3126 FLAGLER AVENUE 
   KEY WEST, FLORIDA  33040 
 
 
DELIVER BIDS TO:   SAME AS ABOVE 
 
 
RECEIVED RESPONSES BY:  OCTOBER 2, 2013 
 
 
NOT LATER THAN:   3:00 PM 
 
 
 

 
  



4 
 

CALL FOR REQUEST FOR PROPOSALS 
 
 

NOTICE is hereby given to prospective proposers that the City of Key West (City) is seeking 
Professional Contract Services to operate, maintain, and manage the City’s wastewater treatment 
plant, wastewater collection and lift/pumping stations, and stormwater collection and pump 
stations: RFP 09-13.  The Clerk of the City of Key West, Florida at 3126 Flagler Avenue, will 
receive Proposals until 3:00 PM local time on October 2, 2013.  Late proposals will not be 
considered.  RFP DOCUMENTS may be obtained on DemandStar by Onvia at 
www.demandstar.com/supplier, call toll free 1-800-711-1712 or at the CITY’s website at 
www.keywestcity.com.  Applicants shall submit one response marked “Original” and one copy 
marked “Copy”. Each response (Original and Copy) shall contain two separate sealed envelopes 
clearly marked: 1). Statement of Qualifications and 2). Management Fee, and one (1) CD-ROM 
or Flash Drive, containing one PDF file each of the Statement of Qualifications only. The 
Proposal responses “Original” and “Copy” shall be submitted in a single packaging clearly 
marked on the outside:  RFP No. 09-13:  Professional Contract Services to Operate, Maintain, and 
Manage the City’s Wastewater Treatment Plant, Wastewater Collection and Lift/Pumping 
Stations, and Stormwater Collection and Pumping Stations, addressed and delivered to: 
 

CITY CLERK 
CITY OF KEY WEST 

3126 FLAGLER AVENUE 
KEY WEST, FLORIDA  33040 

 
Prior to authorizing a Notice to Proceed by the City the successful Proposer must be able to prove 
that Proposer meets the minimum staffing requirements as defined by the Florida Department of 
Environment Protection (FDEP), Chapter 62-602 of the Florida Administrative Code (FAC).  The 
successful Proposer must also be able to satisfy the City Attorney as to such insurance coverage, 
and any legal requirements as may be demanded in the service agreement.  The CITY may reject 
Proposals: (1) for budgetary reasons, (2) if the Proposer misstates or conceals a material fact in its 
Proposal, (3) if the Proposer does not strictly conform to the law or is non-responsive to Proposal 
requirements, (4) if the Proposal is conditional, (5) if a change of circumstances occurs making 
the purpose of the Proposal unnecessary, or (6) if such rejection is in the best interest of the 
CITY.  The CITY may also waive any minor informalities or irregularities in any Proposal. 
 
  



5 
 

REQUEST FOR PROPOSALS 
 
 

The City of Key West requires the services of a qualified firm to provide Professional Contract 
Services to operate, maintain, and manage the City’s wastewater treatment plant, wastewater 
collection and lift/pumping stations, and stormwater collection and pumping stations.  The scope 
of work for these services is identified in Attachment 1 (Draft Contract and Scope of Services) of 
the RFP.  The City intends to retain the qualified firm for a period of five years, with two optional 
five year renewable periods. 
 
Any proposal received after the response deadline will not be considered.  Upon selection of the 
most qualified firm and approval by the City Commission, the City will negotiate a contract with 
the firm.  If the selected firm does not execute the contract with the City within 30 days after 
award, the City reserved the right to award the contract to the next most qualified firm.  A 
proposer may not withdraw their proposal before the expiration of 30 days from the date of 
proposal opening.  A proposer may withdraw their proposal after that date only if they provide 
written notification prior to the approval of selection by the City Commission.  The City of Key 
West reserves the right to reject any or all of the proposals submitted. 
 
For questions concerning any aspect of this Request for Proposals please contact: 
 
Ms. Isabel Botero, P.E. 
Engineering Manager 
Black & Veatch Engineering 
1300 Concord Terrace, Suite 120 
Sunrise, Florida  33323 
(954) 838-0686, ext. 16 
Boteroi@bv.com 
 
 

 
 

  



6 
 

GENERAL INFORMATION 
 
 

Public-Private Partnership 
The City has experienced a successful Public-Private partnership for professional contract 
services to operate, maintain, and manage their wastewater and stormwater systems since 1989.  
Based on this experience, the City desires to continue this form of partnership with the ensuing 
contract while maintaining the same level of service. 
 
The contract format is a “modified cost plus” which provides the City with budget control and 
full audit rights, while encouraging a cost savings through a sharing of savings with the contract 
operator. The contract operator’s overhead and profit is established through a proposed 
Management Fee submitted with the Bid which is based on direct costs. The draft Agreement 
identifies the budget and compensation requirements for this process.      
 
Mandatory Pre-Proposal Meeting 
A mandatory Pre-Proposal and site visit meeting will be held on September 5 and 6, 2013.  The 
mandatory Pre-Proposal meeting is scheduled for 1:30 PM on September 5 at Old City Hall 510 
Greene Street, Key West, FL 33040. Following this meeting, a tour of the wastewater and 
stormwater collection systems will be conducted.    
 
A tour of the wastewater treatment plant (WWTP) is scheduled for September 6, 2013 at 11:00 
AM.  The WWTP is located on United States Navy (US Navy) property which requires the 
proposers to submit an “Application for Activity Access” for each person attending the tour.  
Each individual who intends to attend the tour must obtain a clearance form in person and have a 
vehicle inspection performed between the hours of 7:00 AM and 10:00 AM on September 6, 2013 
only.  Proposers without a clearance form will not be allowed access to the WWTP property. 
Directions to the US Navy security checkpoint will be provided at the Pre-Proposal meeting. 
 
Attachment 2 is a hard copy of the “Application for Activity Access”.  It is preferred that the 
proposer(s) contact Ms. Isabel Botero for an electronic copy to complete.  Applications must be 
received by 12:00 PM (noon) on August 30, 2013 for the approval process.  Each member of the 
proposer’s team must complete this form for access to the WWTP.  Ms. Botero’s contact 
information is below: 
 
Ms. Isabel Botero, P.E. 
Engineering Manager 
Black & Veatch Engineering 
1300 Concord Terrace, Suite 120 
Sunrise, Florida  33323 
(954) 838-0686, ext. 16 
Boteroi@bv.com 
 
  



7 
 

BACKGROUND INFORMATION 
 
 

Wastewater Treatment Plant 
The Richard A. Heyman Environmental Protection Facility is an advanced wastewater treatment 
facility with a permitted capacity for the annual average daily flow of 10.0 million gallons per 
day (mgd).  The major components of the treatment plant processes include influent screening, 
grit removal, diffused aeration basins, anoxic mixing zones, a re-aeration zone, secondary 
clarification, cloth filtration, ultraviolet disinfection, effluent pumping and disposal through deep 
well injection, aerobic sludge holding tanks, belt filter presses, and a backup emergency 
generator.  A copy of the Florida Department of Environmental Protection Domestic Wastewater 
permit is included as Exhibit C in Attachment 1.  The treatment plant is in compliance with the 
permit parameters and treats around 4.5 mgd on an annual average daily flow. 
 
Wastewater Collection System 
The City has approximately 55 miles of wastewater collection main and 24 lift/pumping stations.  
In the early 2000’s, the City completed an aggressive repair, replacement, and upgrade to the 
collection system which resulted in an approximate 50 percent reduction of inflow/infiltration 
into the system and lowered the associated salinity concentrations to less than 3 percent. The 
collection system also consists of 9 flow meters (to monitor and maintain) which measure the 
contribution of wastewater flow from Navy facilities on the island.   
 
The lift/pumping stations are monitored with control capability via SCADA.  The levels of the lift 
station wet wells are monitored with ultrasonic sensors, bubbler systems, pressure switches, or 
float systems.  5 of the lift/pumping stations have odor control systems installed and most stations 
are equipped with pad mounted backup generators, some are equipped with portable generators.    
 
Stormwater System 
The stormwater collection system has approximately 49,500 linear feet of piping, with associated 
catch basins, manholes, and basin strainers.  The system consists of approximately 79 outfalls, 
138 gravity recharge wells, 4 pumping stations with discharge into injection wells (a 5th under 
construction), 2 smaller pumping stations with discharge into collection ponds, and trench drains 
of various sizes.     
 
The 4 pumping stations are equipped with bar screens and vortex units on the pump suction side.  
3 of the 4 stations have pad mounted backup generators while the remaining pump station has 
connections for a portable generator.  Additionally, one pump station is designed with bypass 
piping to aide with high water events.       
 
In 2012, the City completed an update to their Stormwater Master Plan with focus on geographic 
information system (GIS) mapping, additional mitigation projects, and Best Management 
Practices (BMPs) as related to water quality. 
 
Laboratory 
The laboratory at the Richard A. Heyman Environmental Protection Facility is certified by the 
Florida Department of Health, Bureau of Laboratories in the non-potable areas of general 
chemistry and microbiology.   Some of the current laboratory performance areas include, but not 
limited to, process control at the treatment plant, collection system and ocean outfall monitoring, 
regulatory data entry and reporting, quality assurance and quality control programs, and an 
operating software program for data storage and acquisition.  



8 
 

The laboratory also maintains a scope of accreditation with the National Environmental 
Laboratory Accreditation Program (NELAP) for non-potable Carbonaceous Biological Oxygen 
Demand (CBOD), Residue-Nonfilterable (TSS), Enterococci, and Fecal Coliforms.  Maintaining 
this certification is beneficial to reporting and certifies bacteriological analysis on beach outfalls 
per FDEP requests.   
 
 
 
 
  



9 
 

SCHEDULE AND AWARD 
 
 

This RFQ is the only public announcement for procurement of Professional Contract Services to 
operate, maintain, and manage the City’s wastewater treatment plant, wastewater collection and 
lift/pumping stations, and stormwater collection and pumping stations.  The information obtained 
through the Statement of Qualifications (SOQ) will be used to determine a short list of one or 
more firms, and based on the selection and scoring criteria.  The short listed firms may be invited 
to make a technical presentation to the City Commission on November 5, 2013, after which, the 
City Commission will rank  the Respondent’s based on their proposals and expertise.  Contract 
negotiations will then begin with the first ranked firm.  The expected schedule is outlined below: 
 

DATE MILESTONE 
August 19, 2013  Advertisement: Request for Proposal 
August 30, 2013  Applications for Activity Access Due for Site 

Visit Attendance 
September 5, 2013  Mandatory Pre-Proposal Meeting (with site visits) 

- 1:30 PM 
September 6, 2013  Mandatory (WWTP visit)  - 11:00 AM 
September 16, 2013  Deadline: Requests for Information (RFI) 
September 20, 2013  Response: Requests for Information (RFI) 
October 2, 2013  Proposal Due Date 
October 16, 2013  Public Meeting: Review Committee Ranking and 

Review Meeting - Opening of pricing envelopes 
October 17, 2013  Notification of Ranking Results 
November 5, 2013  City Commission Presentation & Selection of 

firms 
November 12, 2013  Start Contract Negotiation 
December 12, 2013  End Contract Negotiation 
January 7, 2013  City Commission - Contract Approval 
March 1, 2014  Signed Contract - NTP 
 
 
  



10 
 

SELECTION AND SCORING CRITERIA 
 
 

The following steps will be followed in the selection and scoring process: 
 

1. City management and staff will review each response that is submitted and determine 
which ones are considered responsive to the Request for Proposals (RFP). 

 
2. The Review Committee tasked with the review of the responses to the RFP will rank the 

responses in a publicly advertised meeting using the selection criteria matrix on the next 
page.   
 

3. Management Fee Proposal, which shall be submitted in a separate envelope, will not be 
opened and scored until qualifications proposals have been reviewed and scored. 
 

4. The ranking and selection of the firms will be presented to the City Commission for 